HECHRT 1238

made for garden




HECHRT 1238

made for garden

Position Part number Nazev Name
2 123801002 Pravy karter Right housing
4 123801004 Pravé madlo Right handle
5 74201005 Spina¢ Switch
6 123801006 Kondenzator Capacitor
7 123801007 LozZisko Bearing
8 123800008 Rotor Rotor
9 123800009 Stator Stator
10 123801008 Krytka uhliku Brush plastic cover
11 H129911 Drzak uhliku Carbon brush holder
12 H129912 Uhlik Carbon brush
13 123801013 LozZisko Bearing
14 123801014 Prava skfin prevodovky Right gearcase
17 123801017 Lozisko Bearing
18 123801018 Ozubené kolo Gear
19 123801019 LozZisko Bearing
20 123801020 Podlozka Washer
21 123801021 PruzZina Spring
22 123801022 Pero Flat key
23 123801023 Hridelka Shaft
24 123801024 Hridelka Shaft
25 123801025 LozZisko Bearing
26 123801026 Pojistny krouzek Circlip
27 ERS1201076 Popruh Harness
28 123801028 Pfivodni kabel Power cord
gg:gg 74201083 Horni tubus kompletni Upper tube assembly
34 H129934 Horni pruzny hfidel Upper flexible shaft
35 123801035 Levy karter Left housing
36 123801036 KFidlova matice Knob nut
37 123801037 Levé madlo Left handle
41 123801041 Drzak popruhu Harness holder
43 123801043 Drzak popruhu Harness holder
45 H129945 Spojka tubusu Tube connector
46 133002025 KFidlovy Sroub Knob bolt
48 123801048 Leva skfifn pfevodovky Left gearcase




HECHRT 1238

made for garden

Position Part number Nazev Name
49 H129949 Spojka hrideli Shaft connector
50 123801050 Kridlova matice Knob nut
51 123801051 Pfidavné madlo Front handle
52 123501052 Sroub M8x52 Bolt M8x52




HECHRT 1238

made For garden




made for garden

o
=

1238

Position Part number Nazev Name
1 123800001 Sroub M8x20 Bolt M8x20
2 PP-08 Pruzna podlozka 8 Spring washer 8
3 P-08 Podlozka 8 Flat washer 8
4 123800004 Miska noze Blade dish washer
5 123800005 Spodni podloZka nastroje Blade lower washer
7 123800006 Horni unase¢ nastroje Blade upper washer
15 74203016 Kryt seceni Mowing guard
16 123800000 Uhlovy prevod kompletni Gearbox assembly
123800016 SkFifl pfevodu samostatna Gearbox (only case)
33'23% 74202088 Spodni tubus kompletni Lower tube assembly
31 123800031 Drzak krytu se€eni Mowing guard bracket
36 ERS1201090 Kryt seeni Mowing guard
37 H129975 NGz struny String blade
40-46 74203101 Strunova hlava kompletni Cutting head assembly
43 123800043 PruzZina strunové hlavy Spring
45 13800030 Strunova civka Spool
46 123800046 Vicko strunové hlavy Cover




